DART PORTABLE HEATER MODEL DB66D

Manual No. M50092-27
Index Pant
No. Number Part Name Quy
1 M?26207D Shell, Upper !
M11084-76 Screw, Hex hd., No. 10-12 »
3f8in. 6
MI11271-6 Nut, Tinnerman 6
2 M25G19-1 Combustion Chamber Assy 1
3 M23443-3 BurnerHead Assembly NA
4 M16656-3 Photocell and Bushing Assy 1
5 M 18630 Filicr, Fuel i
6 M13849 Nut, Flared 1
7 M16790-14 Tube Fuel Filter 1
¥ M25645 Strap, Retainer I
9 M31305 Air Line !
16 M25727 Fan, 25/32 pitch |
SF4-2-112K Setscrew, Socket Hd., cup pt.,
1/4-28 x 5116 (furnished
with fan) 2
11 M31306-0t Motor Package Assembly 1
12 NPC-4 Nut, Plain, Hex, 1/4-20 2
13 WLM4 Lockwasher, 1/4in. 2
14 HC4-10C Screw, Hex hd., 1/4-20 x
I-1/4in. (AP) 2
15 M16661 Clamp, Motor 2
16 M25059 Bracket, Support Motor 1
- M11084-27 Screw, Hex hd., No. 10-12 x
1/2in.(AP) 4
17 1000576 Grommet 2
18 1000577 Grommet 2
19 ST2-2AC Screw, Rd. hd. No. 815 x
1#4in.(Grounding) - ]
M11084-26 Screw, Hex hd., No. 10-12
x 3/8in.(Relay Bracker) 2
20 M16841-15 Wire Assembly {
2] MI6841-16 Wire Assembly 1
22 M13942-5 Connector, Wire 2
23 MI13943-7 Connector, Wire 1
24 M28898-03 Safety Controt Assy. |
25 M25061-1 Relay. Motor Start !
RC2-2C* Screw, Rd. hd., 8-32 x
1/din. (AP) ?
26 M25035 Bracket, Relay I
27 MI16697-02 Transformer Assembly I
M11084-27 Screw, Hex hd., 10-12 x
1/2in.¢{AP) 2
28 MI1143-) Bushing. Strain Relief i
29 M10813-77 Extension Cord Assembly I
30 M26208D Lower Shell ]
M11084-26 Screw, Hex hd.. 10-12 x
3/8in. 6
EE! MI130990-3 Bushing I
32 M23284 Cap, Filler Neck !
i3 MI18053 Screen, Filler Neck !
34 M27417 Drain Plug !
14 M27553-01C |

Figure 5.

Fuel Tank Assembly

Wiring Diagram

Spec.

No. 3182G11l

HEATER GENERAIL ASSEMBLY. EXPLODED VIEW

g T BREAKER :
w

4

BLuE

—y

:

i wHITE

TRIQGER CiACUT
—— QREEM
=N1

WHITE

"SR D S

1 AED

8 AELAY

°
£

| e—————|

T RANSF Ot

| S —
||FJ

4 nm

)

o B

we




DART PORTABLE HEATER MODEL DB66D

fndex Purt

No. Number Part Name Qty.
M23443-3 Burner Head Assembly Ref.
! M 16660 _ Bracket, Photo Cell !
T AMIO90E-  Screw, Hex hd., Sclf-
apping, No. 6-32x 1/4 2
3 M16741-18 . Spark Plug 1
4 M16741-18 Ring, Retaining 1
M23i51-4 _ Nozzle Adapter Assembly |
S M3976 Connector, Male I
6 MEBE2 . Sleeve, Nozzle Seal I
7 M 10659-1 . Washer, Nozzle Seal 2
8 M 10809-1 . Spring, Nozzle Seal 1
9 M?26316 . MNozzle, Aspirating i
i0 MI16791 .. Connector, Male 1
11 M16535 . . Adapter, Nozzle 1
12 M25020 . Body, Bumer Head 1
Motor Package Assembly
Index Part
Nuo.  Number Part Name Quy.
M31306-01 Motor Package Assembly Ret
| M09 . End Cover, Filter 1
A Screw, Hex. hd. No. 10-32
x 1(AP) 3
4 M29633 . Intake Air Filter i
5 M29612-01 Qutput Filter Assy. 1
3 M29632 Filter, Lint 1
7 M29608 Front Cover, Pump (Port Plate} 1
¥ ‘MI2461-31 . Scrw, Hex hd. No. 10-32x | 6
o ME64D . Blade, Pump 4
1 M22456-1 . Rotor, Pump 1
12 M2200%  Insert, Rotor }
13 M8oas . Pump Body !
14 *FHPF3-4C  Serew (Pump Body to Motor) 2
15 M692438 ~ Elbow. 907 !
16 M22997 . Plug I
17 M27694  §erew., Pressure Adjustment i
1% MI0Y93- 1 . Spring. Compression
{ Pressure Reliel) 1
19 MEU40 . Buiil. 14 in. diz !
20 M23022-1 Motor b
sqpandard hardware. Purchase locatly
Handle Group
Index Purt
No.  Number Part Name Qty.
1 M26287-3 Handle, Rear !
N M26287-3 Handle, F'ront 1
3 M26205-3 Frame, Whecl Support 1
4 M12345-33 Screw, Oval hd., 10-24 X
1-3/4in. 8
3 NTC-3C* Nut, Torque Lock No. 10-24 8
6 M?B326 Nut, Cap 2
7 M26307 Wheel 2
8 MI680OI-6A Axle |

Spec. No.

Figure 2.

3182G11

Burner head

assembly

Figure 3.

Motor Package

Assenmnbly

Manual

No. M50092-27

FPigure 4.
Handle Group



